



# TEST REPORT

DATE: 11/02/2012

TEST NUMBER: 152480

CLIENT	Masland Carpets
--------	-----------------

TEST METHOD CONDUCTED	AATCC 106-09 Colorfastness to Sea Water
-----------------------	---

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Infinity/4.0
CONSTRUCTION	Cut Pile
FIBER	100% Wool (NZ)
BACKING	Woven Synthetic

### GENERAL PRINCIPLE

This method is designed to measure the resistance to water of dyed, printed or otherwise colored textile yarns and fabrics. A wet test specimen is covered by multifiber cloth and pressed between plastic plates under specified conditions of pressure, temperature and time. The test specimen is rated for color change and the multifiber cloth is rated for stain.

### TEST RESULTS

TEST SPECIMEN	RATING
	5.0

MULTIFIBER CLOTH	RATING
1 - Spun Acetate	4.5
2 - Bleached Cotton	3.5
3 - Spun Nylon 6,6	3.5
4 - Spun Silk	4.0
5 - Spun Viscose	4.5
6 - Worsted Wool	5.0

AATCC RATING KEY	
5	No change
4	Slight change
3	Noticeable change
2	Considerable change
1	Severe change

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.